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ArcelorMittal Belval & Ditferdange ' Cert|f|cate Nr X 1663914

Site de Differdange
L-4503 Ditferdange Delivery 'note number 1663914 from 26 November 2009

‘ Our reference : 1700009774
: Your reference : MEZCLA-FB-Q4 Ferre Barniedo, S.A. de C.V.
23.10.2009 Av. Revolucion #81
Ferre Barniedo, S.A. de C.V. Edo. de Mexico
55000 SAN CRISTOBAL ECATEPEC, C.P.

ASTM A992 - ASTM A572/01 GR50 FINE GRAIN SILICON MEXIQUE
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Manufacturer's test certificate acc. to ASTM A 6 /\/' ] @
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Ord.item Product 4‘/ fﬂgth Weight Heat nr Weight Bund. Bars

000001 W 124} 10 %(B&éé\ f 1,597 mt

12.192 W 85295 1,697 mt 1
M{ 4
6’1\ A »
o /p i\ Jégy Heat analysss (%)
; ‘c M Mn //),s J/,u W Nb Mo CEV Sn  Nb+V
/i "Jﬁ}’}?o 50 /% P
* Max ,0,23 1,60 0,035 /{ 0, 40 ,60 o< giﬁlso 0,050 0,150 0,45 0,150

85295 UyB 1, 56@9 0, O 0,18 0 Of "6’35 0,16 058 0,002 0,040 0,41 0,01 0,060
i'
Heat nr u’ﬂensa.le tem ,&’s . ﬁj

ps PSI2 {6\' N M o/
Ys El. (% /ff’/w} S, S8

Min 50.000 65,080 & 00 Qﬂ' 7. A Vs
Max 65.000 0 0,85 f{i:ﬂ € if"') o Cz;} y
85295 61.045 77.430 23,77 0,79 ;j/ f’,{},\ I{} '
85295 58.725 76.560 22,48 oﬁg? /}, i &25) //g: f?
,- '?f; ~ ﬁ
. ¢ L? A
M e 'y

Klecker Roberto
Porteur de signature spéciale
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